
E39917 - FINISH LINE CAMERA POLE

800-637-3090

Page 1 of 2
INSTE39917

11/27/2012

www.gillathletics.com

All rights reserved.
Copyright 2012 by Gill Athletics.

INSTRUCTIONS

M2292

HDWE030690E0
M2278

M701

M2293

Step 2:
Install the wheels onto the 
base with 5/8" hardware.

Tool List:
(2) Persons
(1) 7/16" Socket
(1) 7/16" Wrench
(2) 3/4" Wrench
(2) 15/16" Wrench

PART NUMBER Description QTY.

M701 6 X 2 WHEEL BALL BEARING 5/8 BORE 2
M2293 Flat Washer 5/8 4
FEET00038000 Rubber Bumper 4
M1290 1/4-20 Nylock Hex Nut 4
HDWE012620E0 1/4-20 1" long hex bolt 4

M2292 5/8-11 Jam Nut, Zinc Plated 2
HDWE050030E0 1/4" Flat Washer 4
M2278 5/8"-11 Hex Bolt Gr5 2
PCAP00160 2 x 3 End Plug Camera Pole Base 4

FEET00038000

M1290

PCAP00160

HDWE050030E0

HDWE012620E0

Step 1:
Install the feet on the bottom of the 
base with 1/4" hardware and insert the 
end plugs into the ends of the tubes.

Base (1)
E3991715

E3991725
Upright (1)

E3991735
Offset (2)



HDWE050050E0

HDWE050050E0

Step 3:
Bolt the upright to the 
base with 1/2" hardware.

HDWE011020E0

M2232

M2232

HDWE050050E0
Step 4:
Use the u-bolts and 1/2" nuts to 
mount the offsets to the upright.

UBOT00027

800-637-3090
www.gillathletics.com

INSTE39917
11/27/2012

Page 2 of 2All rights reserved.

E39917 - FINISH LINE CAMERA POLE

Copyright 2012 by Gill Athletics.

INSTRUCTIONS

PART NUMBER Description QTY.

UBOT00027 U-BOLT 1/2"-13 FOR 3-1/2" OD ZINC PLATED 4

HDWE050050E0 1/2" Flatwasher 16

M2232 1/2"-13 Nylock Hex Nut 12

HDWE011020E0 Hex Bolt 1/2-13 x 3.25 Zinc Plated GR 5 4

M4751 1.25" SQ end plug, blk (14-20GA) 2

     WARNING: Cancer and Reproductive Harm – 
For more information go to www.p65warnings.ca.gov

F


